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Adjustments different from AZ8000G
are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
AZ8000G.

Before using this sewing equipment,
please read the instruction manual
and understand the contents well.
After reading the instruction manual,
please keep it in a location where it
is easy to access for operators.
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The maximum sewing speed is shown in the table
below.

To ensure long service life under good
conditions, your new machine should be run
with the cycle lowered 15 — 20 % of the
maximum cycle during the first 200 hours
(approximately one month).

The rotating direction of the motor pulley®@
and the machine pulley® is clockwise as

shown in the figure.

~ACAUT I ON

If the pulley is reversed, oil can not be
supplied properly. It may cause the machine
trouble.

Maximum sewing

speed (s.p.m.)

7000
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ALWAYS turn OFF the motor switch and check that the motor stops before the work.
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Y¢ At standard position of needle thread

eyelet@, the center of screw® corresponds
to the notch mark®. '

Y At the standard position of needle thread

pull-off@, the point® of thread pull-off
aligns with the eye® of needle thread
eyelet (right) when the needle thread
pull-off@ comes forward completely.

To adjust it, loosen the screw(®.

% Moving the needle thread eyelet and the

needle thread pull-off to the direction
“T” tightens the needle thread tension
and moving it to the direction “L” loosens
the needle thread tension. |
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(A WARN I NG

ALWAYS turn OFF the motor switch and check that the motor stops before the work.

Y, 1%,
0 ® ®

The standard setting of each needle thread eyelet is as follows;

1. Upper looper supplementary thread eyelet(@
Move it to the leftmost position.
2. Looper thread eyelet (left)®
Make the part A horizontal.
3. Upper looper thread eyelet®
Move its left end to the notch mark@.
4. Lower looper thread eyelet®
Make the center of the part B to correspond to the notch mark®.
5. Looper thread pull-off@
Move its right end to the notch mark®.
6. Upper looper thread pull-off®
Make the eye of thread'pull—off to correspond to the notch mark@ as the lower
looper moves to the rightmost point.
7. Lower looper thread pull-off@
Tighten it with the screw at the center of slot.

Moving each thread eyelet or thread pull-off to the direction “ T ” tightens the
thread tension and moving them to the direction “ L ” loosens the thread tenmsion.

A78120G-8



LWAYS turn OFF the motor switch and check that the motor stops before the work.

(— WARN I NG

Adjustment for series shou ¢ done by taking following steps;
. Height of needles

. Angle for installing lower looper

Distance between needles and lower looper

. Longitudinal position of needles and lower loope
. Position of upper looper bar guide bushing

. Timing between needles and upper looper

. Longitudinal position of upper looper

CO =3 O O W D

. Timing between lower looper and upper looper

CZ—.?—/ Height of needles >

1. Loosen the screws( and remove
the logo plate®.

2. Remove the screw®.

3. Rotate the machine pulley and position the
needle bar at the top dead point

4. Loosen the screw@® and move the needle bar
up and down to adjust it.

When the needle bar is at the top deadvpoint,
the height from the top surface of the stitch
plate to the tip of the needle should be

10.7 = 11.0 mm.

lftistil\lJ'T'l ON

The tightening torque of screw on needle
bar connecting bracket is 1.5Nm(15kgf-cm).

AZ8120G-8
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LWAYS turn OFF the motor switch and check that the motor stops before the work.

(— WARN I NG

{ 2-3-2 Distance between needles and lower loaper >

V§Y§ Loosen the screw®) on the lower looper holder,
rotate the machine pulley clockwise, and

adjust the lower looper so that the distance
3.3 - 3.8 m between the tip of the lower looper and the
center of the left needle is 3.3 — 3.8 mm when

the lower looper is at the leftmost point.

CZ—.?—.? Timing between needles and upper looper >

Rotate the machine pulley clockwise, loosen
the screw® on the upper looper crank, and
adjust the upper looper so that the distance
between the tip of the upper looper and the
center of the left needle is 5.0 —5.5 mm when

the upper looper is in the leftmost position.

A78120G-8
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Model

AZ8120G-Y5-8

Dimensions

380(L) X 245(¥) X 310(H) mm

Weight 27 kg
Construction Dust-proof, Oil-tight and Completely Sealed
Stitch Type IS0 514

Application

Overlock sewing for knitted and woven fabrics with wide seam width

Sewing Speed

Up to 7,000s.p.m.

Stitch Length

1.0 - 4.0 mn
6.5 — 25 stitches per inch
7.5 — 30 stitches per 30 mm

Needle System

DCX1, Size 60 — 90 (#8 - 14)

Needle Stroke

24.7 mm

Presser Foot
Lift

6.0 mm (max.)

Adjustment of
Feeding Mode

Push Button System

Normal Differential (Gathering) 1: 2.3 (max.)

(1 : 3 is available
Differential by adjusting the position of lever pin on main feed dog)
Ratio Reverse Differential (Stretching) 1 : 0.7 (max.)
(1 :0.6 is available
by adjusting the position of lever pin on main feed dog)
Adjustment of
‘Adjustment during the rotation is also available by 1ifting and
Differential lowering the lever.
Feeding ‘Differential feed can be easily and quickly adjusted by Lever

or Micro—Adjuster.

Knives for
Cutting Fabric

Lower Knife : Flat Type, made of Special Steel
Upper Knife : Flat Type, made of Super Hard Alloy

Lubrication

Automatic Lubrication System (Forced fed by Trochoide-shaped Pump)

Tape width

5.0 mm (max.)

Lubrication 0il

YAMATO SF OIL No.28

Capacity of
0il Reservoir

900cc

Installation

Table top type
Fully—-submerged type / Semi—submerged type

A78120G-8
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ILLUSTRATED
SPARE PARTS LIST

AZ8120G-8, 8125G-8
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AZ8120G-8, 8125-8(1)
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AZ8120G-8, 8125-8 EXCLUSIVE PARTS(1)

Y7EFILERABR(T) |

Ref.No Parts No. Description m A Amt. Req
1 2100134 Needle Bar Driving Lever HET SV UMb 1
2 2150602 Crankshaft Bushing frlvya 1
3 2150255 Crankshaft 9oy Tk 1
4 2150418 Needle Thread Pull-off gigl) 1
5 300099 Washer HIvivy 1
6 2121234 Upper Knife Holder(Flat Type) EXZRRIVLY (F) 1
7 2150256 Upper Knife(Flat Type) EXX(FE) 1
8 0030255 Tension Spring(Needle) HRAF/INRER) 1
9 2150259 Eye Guard Spacer FAH-RAR—Y 1
10 100001 Nut Ty bk 1
11 2150419 Upper Looper Bar Crank Arm, C. Set  E/IL—/XU Z > 7 () 1
12 6200114 Upper Looper Bar Guide Bushing JL—IRERAS L 1
13 2100227 Upper Looper Bar Guide Cover IW—IRERE 1
14 130001 Screw(M25-0.45 X 6) IExy 1
15 110071 Screw(M2.5-0.45 x 6) Fxy 1
16 2150090 Upper Looper Bar Guide, C. Set JL—IRERN () 1
17 2100221 Upper Looper Bar Crank Arm oy VA A BV Es/ 1
18 300008 Washer Ty 1
19 140004 Screw(M6-1 X 16) IExY 1
20 2100903 Upper Looper Bar Crank Arm Pin =S oEY 1
21 160002 Screw(M4-0.7 X 5) xRy 1
22 310089 Oil Wick p::FiY 1
23 2150080 Upper Looper Bar JL—IE 1
24 000629 Seal Plug E 1
25 2100892 Upper Looper Bar Guide JL—IRER 1
26 310065 Oiling Felt 7z bk 2
27 2119323 Upper Looper ENL—NK 1
28 2101416 Upper Looper Driving Lever LEIU— /e 1
29 2150263 Driving Shaft Thrust Ring AZANYVT 1
30 2100215 Looper Driving Lever Connecting Rod JL—/8Ow R 1
31 2150258 Lower Looper Driving Lever TIL—/REhbE 1
32 2150264 Driving Shaft Thrust Ring ASARNYVT 1
33
34 2150424 Looper Thread Pull-off —IKkig 1
35 2150415 Looper Holder Cover —IRERIN— 1
36 110001 Screw(M4-0.7 X 54) jI=87 1
37 2150422 Upper Looper Thread Eyelet EIL—R%E 1
38 2150423 Lower Looper Thread Eyelet TIL—/CRE 1
39 000014 Washer AIA 2
40 110002 Screw(M3-05 X 5) IExY 2
41 110026 Screw(M3-0.5 X 6) xRy 1
42 2100851 Lower Looper Thread Pull-off TIL—/ %Y 1
43 2150425 Looper Thread Eyelet(Left) JL—ICRE(E) 1
44 130020 Screw(M4-0.7 X 6.3) kY 1
45-1 390663 Thread Chart BV 1
45-2 390664 Thread Chart(MU45) RBIUK 1

+ The frame of this model is different from that of AZ8020G.
* 7L —A 1FAZ8020G ERELR Y T,

AZ8120G-8



AZ8120G-8 (2)

AZ8120G-Y5-8
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AZ8120G-Y8-

8/K2, Y8-8/K2

AZ8120G-Y5-8/K2, Y6-
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AZ8120G-8 EXCLUSIVE PARTS(2)
|

Y7EFIERBEE2)

2

Ref.No Parts No. Description m & Amt. Req
1-1 2158011 Stitch Plate(Y5) #HiR 1
1-2 2108005 Stitch Plate(Y6) #iR 1
1-3 2158003 Stitch Plate(Y8) g 1
2 2109009 Differential Feed Dog(Y) grxy 1
3 2157081 Presser Foot, C. Set(Y8) T (4H) 1
4 2157000 Presser Foot Hinge Hreyvy 1
5 110004 Screw(M3.5-06 x 8) xRy 1
6 2157040 Presser Foot Half-stay FEEH 1
7 110050 Screw(M3.5-0.6 X 4.5) IExY 1
8 2157020 Presser Foot (Lower) HI(TF) 1
9-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
9-2 2157206 Presser Foot Stitch Tongue(Y6) n 1
9-3 2157212 Presser Foot Stitch Tongue(Y8) m 1

10 2107643 Finger Guard T4V HA=R 1
11 000444 Washer Ty 1
12 005036 Screw(1/8-44 x 5.6) ExY 1
13 2107219 Thread Chain Guide ZEAAR 1
14 004237 Screw(3/32-56 X 2.6) xRy 1
15-1 2157102 Presser Foot, C. Set(Y5/K2) B (ME) 1
15-2 2157058 Presser Foot, C. Set(Y6/K2) T (48) 1
15-3 2157083 Presser Foot, C. Set(Y8/K2) I (48) 1
16 0034535 Thread Chain Guide ZERAMR 1

AZ8120G-8
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AZ8120G-8 EXCLUSIVE PARTS(3)
]

H7EFLERABRE) I

RefNo Parts No. Description m & Amt. Req
1 2157056 Presser Foot, C. Set(X8) I () 1
2 2157000 Presser Foot Hinge WIbyy 1
3 110004 Screw(M3.5-0.6 x 8) IExRY 1
4 2157040 Presser Foot Half-stay EEER 1
5 110050 Screw(M3.5-0.6 x 4.5) xy 1
6 2157020 Presser Foot {Lower) HI(T) 1
7 2157214 Presser Foot Stitch Tongue(X8) m 1
8 2107643 Finger Guard T4V HA—R 1
9 000444 Washer Ty 1

10 005036 Screw(1/8-44 x 5.6) IERY 1
11 2107219 Thread Chain Guide ZRAIR 1
12 004237 Screw(3/32-56 x 2.6) =% 1
13 2158019 Stitch Plate(X8) ik 1
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AZ8125G-8 (2)
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AZ8125G-8 EXCLUSIVE PARTS(2)
e

y7EFLSEBRE2) 4

Ref.No Parts No. Description m & Amt. Req
1 0024130 Tape Guide(Upper) T—=7TH1R(E) 1
2 110012 Screw(M4-0.7 X b) JI=3) 2
3 2157118 Presser Foot, C. Set(Y5) I (48) 1
4 2157000 Presser Foot Hinge HIb>Y 1
5 110004 Screw(M3.5-0.6 x 8) =3 1
6 2107631 Presser Foot (Lower) HI(TF) 1
7 2107650 Presser Foot Stitch Tongue(Y5) i 1
8 2107643 Finger Guard T4V HA-R 1
9 000444 Washer Ty v 1

10 005036 Screw(1/8-44 x 5.6) Exy 1
11 2107670 Presser Foot Tape Guide BHrF—7HA4R 1
12 001230 Screw(3/32-56 x 3.8) Ry 1
13 0034535 Thread Chain Guide EERACR 1
14 004237 Screw(3/32-56 X 2.6) f=) 1
15 2157040 Presser Foot Half-stay *EER 1
16 110050 Screw(M3.5-0.6 X 4.5) Ry 1
17 2158011 Stitch Plate(Y5) R 1
18 2109009 Differential Feed Dog(Y) Ay 1
19 2157121 Presser Foot, C. Set(Y5/K2) T (HH) 1
20 2107219 Thread Chain Guide AR 1

AZ8120G-8
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